WASA

LAHORE

WATER AND SANITATION AGENCY (WASA), LAHORE
LAHORE DEVELOPMENT AUTHORITY

SEWERAGE SYSTEM FROM LARECHS COLONY TO
GULSHAN-E-RAVI, LAHORE (THROUGH TRENCHLESS

TECHNOLOGY)

Draft Environmental and Social Due Diligence Report (ESDDR) for

Associated Facility of

“Construction of Wastewater Treatment Plant Babu Sabu, Lahore”

=

LAHORE

April 2025

31-B Zahoor Elahi Rd, Block B, Gulberg 2, Lahore,
Punjab

Phone: (042) 99332100

wasa.punjab.gov.pk



Construction of Wastewater Treatment Plant at Babu

Sabu, Lahore Environmental and Social Due Diligence Report

TABLE OF CONTENTS

EXECUTIVE SUMMARY w....iiiiiiriinnsssss s ssssss s sssss s s s sasns s s s s s s 4
1 INTRODUCTION ...t s n e e e n s nnnns 8
[...]
displacement (loss of land or access to land and natural resources; loss of assets or access
to assets, income sources, or means of livelihood) as a result of: (a) involuntary acquisition of
land; or (b) involuntary restrictions on land use or access to legally designated parks and
protected areas. It covers such displacement whether such losses and involuntary restrictions
are full or partial, permanent or temporary. The ESS 2 defined detailed requirements of
resettlement planning of the projects involving involuntary resettlement.

1.4.4 RATIONALE FOR ESDDR

The objectives of the ESDDR are to independently review and assess the Environmental,
Social and Health & Safety status and performance of Project, including all actions taken for
the acquisition of land, rehabilitation and resettlement and any other actions related to social
impacts, and identify compliance gaps, issues, improvement opportunities, and develop a
detailed time-bound mitigation/follow-up/corrective action plan to ensure compliance to
applicable local, national and international environmental and social legislation as well as
AlIB’s Environmental Social Framework (ESF). This typically entails:

1. Assessment & Verification of Project and its key components and aspects vis-a- vis with
the requirements of applicable local, national and international environmental and social
legislation, AlIB’s ESF and good international industry practices (GlIP);

2. Undertaking the ESDD in line with AlIB’s ESF requirements, which may, where applicable,
include reviewing the adequacy of:

e The Construction of Wastewater Treatment Project (WWTP) at Babu Sabu is an
associated facility to LWASA’s project namely “Sewerage System from Laerch
Colony to Gulshan-e-Ravi (Through Trenchless Technology)”. This project aims to
provide a sewerage conveyance system for the collection of wastewaters in central
Lahore. The wastewater of this conveyance system will be disposed of ultimately
to WWTP Babu Sabu once both projects are constructed.

Page-11



Construction of Wastewater Treatment Plant at Babu

Sabu, Lahore Environmental and Social Due Diligence Report

e The Environmental and Social Impact Assessment (ESIA) process includes the
Environmental Impact Assessment (EIA), Social Impact Assessment/Resettlement
Plan (SIA/RP) and Environmental and Social Management Plan (ESMP) as
appropriate.
e The Environmental and Social Management Systems of the Project to manage
E&S risks and impacts on an ongoing basis in accordance with the provisions of
the AlIB’s ESF. Reviewing whether capacity and management structures are
adequate and in place to manage environmental and social risks and impacts.
3. Reviewing the adequacy of proposed designs, measures and budgets, and
recommending, where required, additional actions as necessary;
Reviewing the proposed monitoring systems and suggesting amendments as necessary;
Conducting an assessment of the processes and actions already taken for acquisition of
land, rehabilitation and resettlement, and any other actions related to social impacts as
against the requirements of applicable local, national and international social legislation,
AlIB's ESF and good international industry practices (GIIP), which may wherever
applicable, include assessing the adequacy of:
¢ Information Disclosure and Consultation
¢ Eligibility and Entitlements
o Compensation for loss of assets due to physical and economic displacement
o Rehabilitation and resettlement benefits, including livelihood restoration and
shifting
¢ Relocation of Common Property Resources
o Health and Safety
e Grievance Redress Mechanism
e Support to vulnerable PAPs, including the disabled, and actions for Gender
Equality and Social Inclusion
e Land Clearance
6. Based on the assessment, providing a detailed evaluation of compliance with AlIB’s ESF;
and
7. Develop a detailed and time-bound Action Plan and Corrective Action Plan with follow-up
and implementation plan details, parameters and outcome indicators to judge compliance
with AlIB’s ESF.

a s

1.5 SCOPE OF ESDDR

The scope of this due diligence includes a review of environmental and social management
practices of the construction of the Wastewater Treatment Plant at Babu Sabu. The Due
Diligence study reviewed the available documents and assessed the compliance of the
environmental and social framework of AlIB with respect to; i) Regulatory
clearances/permissions/consents (like environmental clearances, permissions, etc.); ii)
Environmental Impact Assessment and integration of environmental management measures
in to design; iii) Social Impact Assessment / Resettlement Action Plan; iv) Public consultations
and information disclosure; v) Implementation of Environmental and Social Management
Plans and Health, Safety and Environment (HSE) Measures; vi) Institutional Arrangements;
vii) Field Visit Observations and (viii) Environmental and Social Corrective Actions, etc. The
project is in its design phase therefore, the ESDDR is also limited to the design phase.

Page-12



Construction of Wastewater Treatment Plant at Babu

Sabu, Lahore Environmental and Social Due Diligence Report

1.6 APPROACH AND METHODOLOGY FOR ESDDR

The methodology comprised the following steps:

Project Literature Review

Stakeholder Consultations

Analysis of Data/Information Collected

Identification of Environmental and Social Risks and Impacts
Identification of Environmental and Social management measures
Preparation of ESDDR

Consultations on Draft Outputs/Corrective Actions

Finalization of ESDDR

Disclosure of Final ESDDR

©NO OGN RE

©

Apart from a site visit by the LWASA E&S team, the following documents were reviewed for
the preparation of this ESDDR:

e Environmental Impact Assessment (EIA)
e Resettlement Action Plan
¢ Climate Risk Assessment by GROUPE HUIT

2 PROJECT DESCRIPTION
2.1 PROJECT OVERVIEW

To address the issue of the pollution levels in the Ravi River, LWASA has decided to construct
three wastewater treatment plants in Shad Bagh, Shahdara and Babu Sabu. The present
study focuses on the Babu Sabu WWTP and conveyance system for phase 1. Babu Sabu
Stage 1 (BSS1) project covers the flows until 2035 and will be completed in phase 2 to cover
the needs until 2045.

The scope of BSS1 includes the design and construction of a WWTP that would treat the
wastewater flow that is already currently conveyed down to the projected WWTP location. This
flow includes the outlet of Multan Road DS and Cantonment Drain. It is worth noting that the
project does not include any wastewater/drainage collection system. It also does not include
any component related to septic tank removal.

The “conveyance” part of BSS1 is limited to the connection of the outlet of Multan Road DS
and Cantonment Drain to the WWTP inlet, while the treatment processes to be implemented
at the WWTP include:

1) Primary treatment (sedimentation tanks);

2) Secondary treatment (through conventional activated sludge process) for a fraction of
the collected flow rate in order to improve the quality of the treated wastewater up to a
level to be defined and to introduce the CAS process within LWASA and to pave the
way for future extensions; and

3) Asludge digesters and cogeneration unit to produce electricity from sludge digestion.

On the map below (Figure 2-1), these components are presented. The Babu Sabu
Wastewater Treatment Plant is represented on the left, with the delimitation in red of the land
already purchased by LWASA.

Page-13



Construction of Wastewater Treatment Plant at Babu

Sabu, Lahore Environmental and Social Due Diligence Report

The orange lines are the existing drains that will be kept as such or rehabilitated for the project.
The city counts 4 drainage pumping stations and 12 sewerage disposal stations, of which two
and four will be connected to the BSS1 WWTP. All of them currently serve to evacuate rain
and wastewater into the River Ravi without any treatment. The wastewater is produced by
domestic and industrial usage and has a BOD estimated at 200 mg/L to 250 mg/L.

Page-14



Construction of Wastewater Treatment Plant at Babu Sabu, Lahore

Environmental & Social Due Diligence Report

MoréRw;wMé, o =
631cfs 4

o W

Cantonment Drain ,,,,,

| 228 cfs Cfis
BABU SABU DRAINAGE
| MULTAN ROAD
PUMPING STATION :“1‘ DISPOSAL STATION
08- 214 cfs \
10- 189 cfs A\ ‘é.o SABAZAZAR
11- 228 cfs @i
Sub total = 631 cfs
to CC-02
To CC-2=8+10+11 o
ALLA
Ma
Tow,, *1Qs, A
N DRAINL
LEGEND
PROPOSED COLLECTOR CHANNEL = e— UNDERGROUND CONDUIT ERSR Zod
PROPOSED FORCEMAIN e EXISTING DRAINS »

Flow rate Total - CC-1+CC2 = 607.42 + 631 = 1238.42 cfs

Flowrate WWTP (Babu Sabu) = 900,000 m3/day = 367.86 cfs

Flow towards Ravi River = 1238.4 - 367.86 = 870.56 cfs (after year 2045)
For Year 2035 - Flow towards Ravi River = 1238.42 -163.5 = 1075 cfs

01- 19.56 cfs
b4 02- 37.85cfs
S
é‘ 03- 116.54 cfs
£ 07- 387.74 cfs
¥ |
09- 45.73 cfs
/] Sub Total = 607.42 cfs
Effluent & & /| to CC-1
Diversion (53 [ o CC-
/ SAGGIAN
Channel \Q"l// / /
/]
[/ RIVE|
Q R
‘ o ?;, ‘\RAVI
2X 2\
BAByY SABY Q
10) ]‘ /]
a /)
J P &
g \l PROPO ‘-\
- o gosED
O CHANNETOR = EXISTING CHOTA FOREST COLONY
[ == PR, EXISTING BOX / \ L L1 N ~ N Aﬁ“/_ RAVIDRAIN DISPOSAL STATION
\ A\, Core0sep  CULVERT Y 19854, N
Sieers ot 7, D ,
CC-02 60y | A\ — o‘gg‘ % ADDITIONA W\ \
: ==a % | 9 REA 014 02 W\ A\
RN S A | /Cns % i %, 45.73 SAGGIAN \ \ 19.56
S = ~CC-1=142+3+7+9 A cls INTERCHANGE ‘ Cfls

— 4l LAHORE e
\\_DIVERSION | i=152.39 RING Ropp
cHaNNEL | | 004 MAIN OUTFALL (1,2 & 3)

DISPOSAL STATION

BABU SABU GULSHAN RAVI
INTERCHANGE \ 1449.3 DISPOSAL STATION
\ Cfls
S, LC PROJECT
‘Ino DISPOSAL STATION

\ Z,

- | §Y GULSHAN-E- RAVI
\ e <

| & 2,
|| 2 %

|3 %

|8 2

i / 0'74,;4(

|
YATEEM
KHANA CHOWK '

PROPOSED INFLUENT
PUMPING STATION

ROAD CROSSING
THROUGH THRUST BORING

O
(=]

PROPOSED INLET CHANNEL ~ — PUMPING STATION

HHHHHH- DISPOSAL STATION

RAILWAY LINE

ROAD CROSSING
THROUGH
THRUST BORING

CHOTA RAVI DRAINAGE
PUMPING STATION

37.85
Cfls
02
BAGH MUNSHI LADHA

DISPOSAL STATION

s

2582 b ~
e LN
@ 03 e, Orq R
N Rqy,

IF

CONSULTING
ENGINEERS

PROPOSED CONVEYANCE
SYSTEM, BABU SABU WWTP

Figure 2-1: Map Detailing Conveyance System of the Project

Page-15



Construction of Wastewater Treatment Plant at Babu

Sabu, Lahore Environmental and Social Due Diligence Report

The proposed wastewater treatment will consist of 50% of the incoming wastewater to be
treated in a biological treatment and 50% to be treated with sedimentation only. Two
wastewater streams would exist after the primary sedimentation tanks, one going directly to
the outlet and the other one going through biological process. The large amounts of sludge
from the primary settling tanks and the excess sludge from the CAS process are merged in
the gravity thickeners and afterward anaerobically processed in the sludge digesters. The
effluent sludge would be stabilized and largely mineralized through the degradation of organic
matter. Afterwards, it could be safely applied onto the drying beds.

Conventional Activated Sludge (CAS) is the technology that is proposed to be used at this
stage. As per initial design, the Project was made of the following components (Figure 2-2):

Alternative 2
Pumping Station, N §0% | Conventional Activated — .
Waterline Inflow —0{ Screens. Gt Channels ™= Primary Settling Tanks Sludge / Medium Load Secondary Clarifier r’ Ravi river
_
L —_— . Sludge Drying bed /
Sludge line Gravity Thickener ™= Anaerobic digesters On-site Landfil

Figure 2-2: Flow diagram of CAS process

2.2 PROJECT COMPONENTS OF WASTEWATER TREATMENT PLANT (WWTP) AT
BABU SABU

Construction of Wastewater Treatment Plant (WWTP) at Babu Sabu, Lahore includes the
following components:

e Wastewater Treatment Plant including allied structures & buildings
e Construction of Collector Channel from cantonment drain to proposed influent station
within WWTP Site and up gradation of Disposal Stations

Component 1: Construction of the conveyance system to transport wastewater from the
existing disposal stations or drains to Babu Sabu WWTP, which includes collector channels
and force mains and WWTP inlet pumping station and the upgrade of existing Disposal
Stations and pumping stations.

Component 2: Construction of Babu Sabu WWTP featuring the conventional activated sludge
(CAS) process.

Component 2 was further divided into two phases i.e., Phase-1 (for the year 2020-2035) and
Phase 2 (for the year 2036-2045). However, AFD intended to finance only component 2 i.e.,
construction of wastewater treatment plant. The design was reviewed by AFD experts and
decided to further examine the wastewater flows by installing flow measurement gauges and
pollution characterization. AFD hired a consultant “Groupe Huit” for this study. The outcomes
of the new studies, namely “Babu Sabu Project, Lahore, Pakistan — Complementary Study”
led to the preparation of a new PC-1, known as “Babu Sabu Wastewater Project, Stage 1
(BSS1)” Based on the finding of the study, the consultant prepared a conceptual design report.
The project details presented in this section are taken from the conceptual design report.

Page-16



Construction of Wastewater Treatment Plant at Babu

Sabu, Lahore Environmental and Social Due Diligence Report

2.3 INTEGRATION OF SEWERAGE SYSTEM THROUGH LARECH COLONY TO
GULSHAN E RAVI IN LAHORE (THROUGH TRENCHLESS TECHNOLOGY) INTO
WASTEWATER TREATMENT PLANT AT BABU SABU, LAHORE

WASA is planning to treat wastewater of the Lahore City through an independent project titled
"Construction of Wastewater Treatment Plant at Babu Sabu," which is currently in the
preparatory phase and funded by AFD. For this purpose, WASA has already acquired
approximately 836.4 acres of land. Wastewater collected through the state-of-the-art Trunk
Sewer Conveyance System (Larech Project) at the Gulshan-e-Ravi Disposal Station will be
diverted via a collector channel to the Babu Sabu wastewater treatment plant in phases.

In Phase |, the proposed wastewater treatment plant (WWTP) at Babu Sabu will have a
capacity of 164 cusecs (400,000 m?®/day) to treat 150 cusecs (367,000 m3/day) of dry weather
flow from the Larech Project up to 2035. The expected dry weather flow from this project is
200 cusecs (489,000 m3/day) up to 2050. The additional 50 cusecs (122,000 m?/day) from the
Larech Project will be addressed in Phase Il of the WWTP project, for which the Babu Sabu
WWTP capacity will be increased to 408 cusecs (1,000,000 m?®day). Through both these
phases, 100 percent of dry weather flow from Gulshan-e-Ravi will be treated.

Figure 3-4 Design Flow rates for Treatment at WWTP, Babu Sabu

3 ENVIRONMENTAL DUE DILIGENCE
3.1 ENVIRONMENTAL POLICY, LEGAL AND REGULATORY FRAMEWORK

The Environment Impact Assessment has listed several key national and state policies, acts
and regulations related to the environment as relevant to the Project.

The EIA provides a comprehensive overview of Pakistan's legal and regulatory framework
governing environmental protection, resource conservation, and sustainable development,
especially concerning infrastructure and development projects. It highlights key national laws
like the Pakistan Penal Code (1860) for addressing environmental offenses, the Pakistan
Environmental Protection Act (1997) for regulating pollution and ensuring environmental
assessments, and the National Climate Change Policy (2012), which prioritizes climate
resilience and integration into development planning. Sect oral guidelines such as wastewater
management, solid waste handling, and public consultation emphasize adherence to
environmental standards. In the 18" Amendment in Constitution of Pakistan, environment is
declared as provincial subject. Punjab government has promulgated Punjab Environment
Protection Act (2012) which is applicable for the project.

According to ESF of AlIB; the project falls under category “A” that requires ESIA study (where
the project is likely to have significant adverse environmental and social impacts that are
irreversible, cumulative, diverse or unprecedented. Similarly, according to IEE/EIA Pakistan